
5

6

4

8

2

3

?

12

10

11

2

9

7
13

2
14

15

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:10 SHEET 1 OF 2

A3

WEIGHT: 

GENERAL GORDON STAGE 1

station road steam



ITEM NO. PART NUMBER QTY.
1 10885 three slot coupling 2
2 M6x25 bolt 36
3 10886 RH motion bracket 1

  10042-C motion bracket rear 
plate 1

  10043-D motion bracket outer 1
  M6x12 bolt 1
  M6x16 bolt 4
  10827-A weighshaft bush 1
  10826-A expansion link trunnion 
bush 2

  M6x16 csk bolt 2
  10049-H motion bracket inner 1
  10452-C motion block 1

4 10884 GG chassis 1
5 10751-B front buffer beam 1
6 10868-B rear buffer beam 1
7 M6x20 bolt 28
8 M6 nut 56
9 M6x30 bolt 8

10 M10 eye bolt 2
11 M10 nyloc nut 2

ITEM NO. PART NUMBER QTY.
12 10887 LH motion bracket 1

  10042-C motion bracket rear 
plate 1

  10043-D motion bracket outer 1
  M6x16 bolt 4
  10827-A weighshaft bush 1
  10826-A expansion link trunnion 
bush 2

  M6x16 csk bolt 2
  10049-H motion bracket inner 1
  10452-C motion block 1
  M6x12 bolt 1

13 11015 long coupling pin 1
  coupling pin shank 1
  coupling pin head 1

14 M8x16 cap head screw 4
15 M6 nyloc nut 16

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:10 SHEET 2 OF 2

A3

WEIGHT: 

STATION ROAD STEAM

GENERAL GORDON STAGE 1



1

2

4

3
4

4

95
8

6

7

ITEM NO. PART NUMBER QTY.
1 10042-C motion bracket rear plate 1

2 10043-D motion bracket outer 1
3 M6x12 bolt 1
4 M6x16 bolt 4
5 10827-A weighshaft bush 1

6 10826-A expansion link trunnion bush 2

7 M6x16 csk bolt 2

8 10049-H motion bracket inner 1
9 10452-C motion block 1

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:2 SHEET 1 OF 1

A3

WEIGHT: 

10886 RH motion bracket

station road steam



1

2

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:10 SHEET 1 OF 2

A3

WEIGHT: 

GENERAL GORDON STAGE 2

station road steam



ITEM NO. PART NUMBER QTY.
1 GG stage 1 1

2 11038 060 horns - wheelsets - springs - 
rods 2 1

  10413 leading wheelset 1
  11028 centre wheelset 1
  10896 trailing wheelset 1
  10033-B horn block 12
  M6x16 bolt 48
  M6 washer 48
  10986-A Spring Platform 24
  10852-A axlebox spring 12
  RH 0-6-0 coupling rod assembly 1
    FB 060 RH front coupling rod 1
      10545-B front coupling rod 1
      10968-A rod oiler 2
      10110-E coupling rod bush 2
    FB 060 RH rear coupling rod 1
      10546-B rear coupling rod 1
      10968-A rod oiler 1
      10110-E coupling rod bush 1
    M6x16 csk bolt 1
    10589-A coupling rod pin retainer 1
    10582-B coupling rod pin 1
  LH 0-6-0 coupling rod assembly 1
    FB 060 LH front coupling rod 1
      10545-B front coupling rod 1
      10968-A rod oiler 2
      10110-E coupling rod bush 2
    FB 060 LH rear coupling rod 1
      10546-B rear coupling rod 1
      10968-A rod oiler 1
      10110-E coupling rod bush 1
    M6x16 csk bolt 1
    10589-A coupling rod pin retainer 1
    10582-B coupling rod pin 1
  10066-G coupling rod retainer 4
  M6x16 csk bolt 4
  10034-D horn stay 6

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:10 SHEET 2 OF 2

A3

WEIGHT: 

station road steam

GENERAL GORDON STAGE 2



1

2

2
4

5

6

7

8

10

11

13

3

1

ITEM NO. PART NUMBER QTY.

1 10413 leading wheelset 1
2 11028 centre wheelset 1
3 10896 trailing wheelset 1
4 10033-B horn block 12
5 M6x16 bolt 48
6 M6 washer 48
7 10986-A Spring Platform 24
8 10852-A axlebox spring 12
9 RH 0-6-0 coupling rod assembly 1

  FB 060 RH front coupling rod 1
    10545-B front coupling rod 1
    10968-A rod oiler 2
    10110-E coupling rod bush 2
  FB 060 RH rear coupling rod 1
    10546-B rear coupling rod 1
    10968-A rod oiler 1
    10110-E coupling rod bush 1
  M6x16 csk bolt 1
  10589-A coupling rod pin retainer 1
  10582-B coupling rod pin 1

10 LH 0-6-0 coupling rod assembly 1
  FB 060 LH front coupling rod 1
    10545-B front coupling rod 1
    10968-A rod oiler 2
    10110-E coupling rod bush 2
  FB 060 LH rear coupling rod 1
    10546-B rear coupling rod 1
    10968-A rod oiler 1
    10110-E coupling rod bush 1
  M6x16 csk bolt 1
  10589-A coupling rod pin retainer 1
  10582-B coupling rod pin 1

11 10066-G coupling rod retainer 4
12 M6x16 csk bolt 4
13 10034-D horn stay 6

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:5 SHEET 1 OF 1

A3

WEIGHT: 

11038 060 horns - 
wheelsets - springs - 
rods 2

station road steam



B

6

DETAIL B
SCALE 1 : 3

1

2

2

3

4

5

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:10 SHEET 1 OF 2

A3

WEIGHT: 

GENERAL GORDON STAGE 3

station road steam 



ITEM NO. PART NUMBER QTY.
1 15mm equal tee 1
2 10222-D exhaust stub 2
3 M6x16 bolt 20
4 10895 RH cylinder assembly 1

  10050-E cylinder block 1
  10286-B valve chest  gasket 2
  10051-B valve chest 1
  10079-B piston rod gland 1
  10075-C valve rod gland 1
  10055-E cylinder front cover 1
  10090-D cylinder cover gasket 2
  M6x16 bolt 12
  10054-E cylinder rear cover 1
  10058-E slide valve 1
  10059-B valve drive block 1
  10118-B slide valve locknut 2
  10074-C valve spindle 1
  10077-B piston 1
  10078-D piston rod 1
  M6x55 bolt 10
  M5x25 stud 4
  M5 nyloc nut 4
  M8 half nut 1
  1-8 BSP flanged plug 1
  10052-F valve chest cover 1
  11026-A piston ring 2
  10073-E valve spindle clevis 1
  M8 nut 1
  Pack 6 feet 1-16 graphite yarn 1
  11002 1-4 BSP snifting valve 1

ITEM NO. PART NUMBER QTY.
5 10894 LH cylinder assembly 1

  10050-E cylinder block 1
  10286-B valve chest  gasket 2
  10051-B valve chest 1
  10079-B piston rod gland 1
  10075-C valve rod gland 1
  10055-E cylinder front cover 1
  10090-D cylinder cover gasket 2
  M6x16 bolt 12
  10054-E cylinder rear cover 1
  10058-E slide valve 1
  10059-B valve drive block 1
  10118-B slide valve locknut 2
  10074-C valve spindle 1
  10077-B piston 1
  10078-D piston rod 1
  M5 nyloc nut 4
  M5x25 stud 4
  M6x55 bolt 10
  M8 nut 2
  1-8 BSP flanged plug 1
  10052-F valve chest cover 1
  11026-A piston ring 2
  10073-E valve spindle clevis 1
  11002 1-4 BSP snifting valve 1

6 GG stage 2 1

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:10 SHEET 2 OF 2

A3

WEIGHT: 

station road steam

GENERAL GORDON STAGE 3



1

2

3

5

4

9 7

8

6

10
11

1213

?

14

15

16

17
18

19

20

21

22

23

25

26

27

ITEM NO. PART NUMBER QTY.
1 10050-E cylinder block 1
2 10286-B valve chest  gasket 2
3 10051-B valve chest 1
4 10079-B piston rod gland 1
5 10075-C valve rod gland 1
6 10055-E cylinder front cover 1
7 10090-D cylinder cover gasket 2
8 M6x16 bolt 12
9 10054-E cylinder rear cover 1
10 10058-E slide valve 1
11 10059-B valve drive block 1
12 10118-B slide valve locknut 2
13 10074-C valve spindle 1
14 10077-B piston 1
15 10078-D piston rod 1
16 M6x55 bolt 10
17 M5x25 stud 4
18 M5 nyloc nut 4
19 M8 half nut 1
20 1-8 BSP flanged plug 1
21 10052-F valve chest cover 1
22 11002 1-4 BSP snifting valve 1
23 11026-A piston ring 2
24 10073-E valve spindle clevis 1
25 M8 nut 1
26 200mm 1-16 graphite yarn 1
27 275mm 1-16 graphite yarn 1

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:5 SHEET 1 OF 1

A3

WEIGHT: 

10895 RH cylinder assembly

station road steam



1

2

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:20 SHEET 1 OF 2

A3

WEIGHT: 

GENERAL GORDON STAGE 4

station road steam



ITEM NO. PART NUMBER QTY.
1 drain cocks and linkage 1

  10897-B drain cock 4
    5mm steel ball 1
    1-8 BSP lock nut 1
    3 x 8 dowel 1
    M2.5x5 1
    10439-D draincock body 1
    draincock spring 1
    10934-A drain cock operating bar clip 1
  10460-D drain cock bar retainer 2
  M6x10 bolt 4
  10184-D drain cock cross shaft 1
  10814-B drain cock operating bar 2
  M5x12 bolt 2
  M5 nyloc nut 2
  10526-A drain cock rod retaining bush 1
  M6x12 bolt 1
  10185-G drain cock operating rod 2
  GG stage 3 1

2 GG stage 3 1

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:20 SHEET 2 OF 2

A3

WEIGHT: 

STATION ROAD STEAM

GENERAL GORDON STAGE 4



1
2

3

10
4

5

6

9

7

8

ITEM NO. PART NUMBER QTY.
1 10184-D drain cock cross shaft 1
2 10460-D drain cock bar retainer 2
3 10897 drain cock 4
4 10440-E drain cock operating bar 2
5 10526-A drain cock rod retaining bush 1
6 M6x12 bolt 1
7 M5x12 bolt 2
8 M5 nyloc nut 2
9 M6x10 bolt 4
10 10185-G drain cock operating rod 1

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:10 SHEET 1 OF 1

A3

WEIGHT: 

IC drain cocks

station road steam



2

6

1

4
5

3

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:20 SHEET 1 OF 2

A3

WEIGHT: 

GENERAL GORDON STAGE 5

station road steam



ITEM NO. PART NUMBER QTY.
1 10899 brake rigging 1

  10015-D brake shaft 1
  10024-E brake cross bar 1
  10019-C brake hanger 2
  10483-A brake hanger spacer 2
  M6x45 bolt 2
  10029-D rear brake lever 1
  M6 nyloc nut 3
  M6x25 csk bolt 2
  M8 24 OD washer 1
  M8x20 bolt 1
  M6 16 OD washer 2
  10020-B brake screw boss 1
  10046-B brake lever washer 1
  10942-A front brake rod 1
  10943-A rear brake rod 1
  10044-F brake link centre 1
  M8 clevis 2
  M8 nut 3
  M8 LH nut 1
  4 x 40 taper pin 1
  10944-A brake turnbuckle 1
  10017-A brake block 2
  MirrorM6 nyloc nut 1
  M6x16 bolt 1

ITEM NO. PART NUMBER QTY.
2 10901-A short brake stand & screw 1

  11069-A Short brake column and 
base 1

    10030-B brake column base 1
    10780-B brake column 1
  short brake screw & handle 1
    brake handle 1
      10027-C brake handle boss 1
      10028-C brake handle L-bar 1
  10018-D brake column bush 1
  10781-C brake screw 1
  M6 washer 1
  M6x12 bolt 1
  10047-D brake stop collar 1
  M6x10 grub screw 1

3 M6x20 bolt 3
4 M6 washer 3
5 M6 nyloc nut 3
6 GG stage 4 1

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:20 SHEET 2 OF 2

A3

WEIGHT: 

STATION ROAD STEAM

GENERAL GORDON STAGE 5



1

2

3 4

5

6

7

8

9 10

11

12

13

14

15

21

17

16

22

20

24

ITEM NO. PART NUMBER QTY.
1 10015-D brake shaft 1
2 10024-E brake cross bar 1
3 10019-C brake hanger 2
4 10483-A brake hanger spacer 2
5 M6x45 bolt 2
6 10029-D rear brake lever 1
7 M6 nyloc nut 3
8 M6x25 csk bolt 2
9 M8 24 OD washer 1
10 M8x20 bolt 1
11 M6 16 OD washer 2
12 10020-B brake screw boss 1
13 10046-B brake lever washer 1
14 10942-A front brake rod 1
15 10943-A rear brake rod 1
16 10044-F brake link centre 1
17 M8 clevis 2
18 M8 nut 3
19 M8 LH nut 1
20 4 x 40 taper pin 1
21 10944-A brake turnbuckle 1
22 10017-A brake block 2
23 MirrorM6 nyloc nut 1
24 M6x16 bolt 1

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:10 SHEET 1 OF 1

A3

WEIGHT: 

10899 brake rigging

station road steam



2

1

875
4

3

6

ITEM NO. PART NUMBER QTY.
1 11096 brake handle 1
2 10018-D brake column bush 1
3 M6 washer 1
4 M6x12 bolt 1
5 10047-D brake stop collar 1
6 M6x10 grub screw 1
7 10026-E brake screw 1

8 11095-A tall brake column and 
base 1

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:5 SHEET 1 OF 1

A3

WEIGHT: 

10898 tall brake stand & screw

station road steam



1

2

7

8

9

3

4

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:20 SHEET 1 OF 2

A3

WEIGHT: 

GENERAL GORDON STAGE 6

station road steam



ITEM NO. PART NUMBER QTY.
1 GG stage 5 1
2 11034 guide bar assembly 1

  10083-A guide bar mounting block 1
  M5x20 bolt 2
  M5 washer 2
  10082-G guide bar 1

3 M5x20 bolt 2
4 M5 washer 2
5 Mirror11034 guide bar assembly 1

  Mirror10083-A guide bar mounting 
block 1

  MirrorM5x20 bolt 2
  MirrorM5 washer 2
  Mirror10082-G guide bar 1

6 11031 RH crosshead assembly 1
  10072-D crosshead slipper 1
  10471-A drop link inner 1
  10067-E gudgeon pin 1
  M5x20 bolt 1
  M8 nut 1
  M8 half nut 1
  M5x12 csk bolt 4
  M5x12 bolt 3
  M5x15 grub screw 3
  M5 nut 3
  11033-A crosshead oiler 1
  10068-G RH crosshead 1
  10585-E RH crosshead cover plate 1
  10472-B drop link outer 1

ITEM NO. PART NUMBER QTY.
7 11032 LH crosshead assembly 1

  10072-D crosshead slipper 1
  10471-A drop link inner 1
  10067-E gudgeon pin 1
  10070-E LH crosshead cover plate 1
  M5x20 bolt 1
  M8 nut 1
  M8 half nut 1
  M5x12 csk bolt 4
  M5x12 bolt 3
  M5x15 grub screw 3
  M5 nut 3
  11033-A crosshead oiler 1
  10069-G LH crosshead 1
  10472-B drop link outer 1

8 11036 LH 060 connecting rod 1
  10110-C coupling rod bush 1
  10063-A small end bush 1
  10547-B LH 060 connecting rod 1
  10968-A rod oiler 1

9 10431-A coupling rod spacer 2
10 11035 RH 060 connecting rod 1

  10110-C coupling rod bush 1
  10063-A small end bush 1
  10998-B RH 060 connecting rod 1

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:20 SHEET 2 OF 2

A3

WEIGHT: 

STATION ROAD STEAM

GENERAL GORDON STAGE 6



4

2

3

2

3

1

ITEM NO. PART NUMBER QTY.

1 10083-A guide bar mounting block 1

2 M5x20 bolt 2

3 M5 washer 2

4 10082-G guide bar 1

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:2 SHEET 1 OF 1

A3

WEIGHT: 

11034 guide bar assembly

station road steam



1

2

3
8

4

56

7

9

10

11

12

13

14

ITEM NO. PART NUMBER QTY.
1 10072-D crosshead slipper 1
2 10471-A drop link inner 1
3 10067-E gudgeon pin 1
4 M5x20 bolt 1
5 M8 nut 1
6 M8 half nut 1
7 M5x12 csk bolt 4
8 M5x12 bolt 3
9 M5x15 grub screw 3
10 M5 nut 3
11 11033-A crosshead oiler 1
12 10068-G RH crosshead 1
13 10585-E RH crosshead cover plate 1
14 10472-B drop link outer 1

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:2 SHEET 1 OF 1

A3

WEIGHT: 

11031 RH crosshead assembly

station road steam



A

5

DETAIL A
SCALE 1 : 2

RETURN CRANK PIN LEADS MAIN
CRANK PIN IN FORWARD GEAR.

1

4

3

2A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:20 SHEET 1 OF 2

A3

WEIGHT: 

GG stage 7

station road steam



ITEM NO. PART NUMBER QTY.
1 11075 weighshaft assembly 1

  10095-E weigh shaft 1
  10099-F radius rod lifting arm 1
  M6 washer 2
  M6 nyloc nut 2
  11074-A GG reach rod lifting arm 1
  10100-D lifting link 2
  10400-D motion pin 18mm 4
  M5 nyloc nut 4

2 11097 valve gear 1
  11083 expansion link & trunnion 2
    10101-C expansion link 1
    10113-B expansion link outer trunnion block 1
    10119-B expansion link inner trunnion block 1
    10114-C expansion link trunnion pin 2
    M5x30 stainless bolt 2
  10106-E radius rod 2
  10108-D union link 2
  10109-D combination lever 2
  10400-D motion pin 18mm 6
  M5 nyloc nut 10
  10581-C motion pin 22mm 4
  10102-E expansion link die block 2
  10584-B die block pin 2

3 M6 nyloc nut 2
4 10548-D eccentric rod 2
5 GG stage 6 1

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:20 SHEET 2 OF 2

A3

WEIGHT: 

STATION ROAD STEAM

GENERAL GORDON STAGE 7



1

2

3

4

5

7

5
5

6

6

6

6

6

6

6

8

7

ITEM NO. PART NUMBER QTY.
1 11083 expansion link & trunnion 2

  10101-C expansion link 1
  10113-B expansion link outer 
trunnion block 1

  10119-B expansion link inner 
trunnion block 1

  10114-C expansion link trunnion 
pin 2

2 10106-E radius rod 2
3 10108-D union link 2
4 10109-D combination lever 2
5 10400-D motion pin 18mm 6
6 M5 nyloc nut 10
7 10581-C motion pin 22mm 4
8 M5x35 bolt 4

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:5 SHEET 1 OF 1

A3

WEIGHT: 

11097 VALVE GEAR ASSEMBLY

station road steam



1

5

2

34

6

8

7

Note upper pin head on outside,
lower pin head on inside

ITEM NO. PART NUMBER QTY.
1 10095-E weigh shaft 1
2 10099-F radius rod lifting arm 1
3 M6 washer 2
4 M6 nyloc nut 2

5 11074-A GG reach rod lifting arm 1

6 10100-D lifting link 2

7 10400-D motion pin 18mm 4

8 M5 nyloc nut 4

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:5 SHEET 1 OF 1

A3

WEIGHT: 

11075 weighshaft assembly

station road steam



A

DETAIL A
SCALE 1 : 3.5

2

5

6

7

9

10

11

13

14 15

ITEM NO. PART NUMBER QTY.
1 GG stage 7 1
2 10995 single ram lubricator 1
3 M5x12 bolt 2
4 M5 washer 2
5 10890-A lubricator link 1
6 10667-A lubricator link spacer 1
7 M4x10 bolt 1
8 M4 nyloc nut 2
9 M4x35 cap head screw 1

10 10893 reversing lever and 
stand 1

11 M6x12 bolt 4
12 M6 washer 4
13 10756-C reach rod 1
14 10521-B motion pin 14mm 1
15 M5 nyloc nut 1

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:20 SHEET 1 OF 1

A3

WEIGHT: 

GENERAL GORDON STAGE 8

station road steam



1

2

3

6

4

11

5

14

13

4

8

7
18

17

9

ITEM NO. PART NUMBER QTY.
1 reversing lever stand 1
2 10092-E reverser quadrant 1
3 10093-B reverser quadrant spacer 2
4 10400-C motion pin 20mm 2
5 M4 nyloc nut 4
6 10521-A motion pin 15mm 2
7 M6x25 bolt 3
8 M6 nyloc nut 4
9 reversing lever 1
10 10120-E reversing lever trigger 1
11 10486-B reversing lever trigger link 1
12 10087-E reverser latch lifting link 2
13 10088-F lever latch 1
14 reverser spring LCM080C 15 M 1
15 10591-A reverser lever bush 1
16 M6x20 bolt 1
17 10436-B reach rod bush 1
18 M6 washer 1

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:5 SHEET 1 OF 1

A3

WEIGHT: 

10893 reversing lever & stand

station road steam



2

3

5 6

7
8

9

11

10

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:20 SHEET 1 OF 2

A3

WEIGHT: 

GENERAL GORDON STAGE 9

station road steam



ITEM NO. PART NUMBER QTY.
1 GG stage 8 1
2 11078 GG boiler & smokebox 1

  10623-C cladding support 1
  10665-B centre cladding support 3
  11082 GG smokebox, door & handles 1
    smokebox front & back ring 1
      10466-F smokebox front ring inner 1
      10469-F smokebox rear ring 1
      10467-C smokebox front ring outer 1
      10230-D smokebox door hinge block 2
      10414-D smokebox locking bar lug 2
    10656-B smokebox 1
    10232-C smokebox door 1
    10228-C smokebox locking bar 1
    10586-A smokebox door hinge bolt 2
    10227-C smokebox dart 1
    10609-B smokebox door locking wheel 1
    10522 smokebox door handle 1
      10207-B smokebox handle pin 1
      10205-B smokebox outer handle boss 1
    10935-C lamp iron 1
    M4x10 bolt 2
  10170-E boiler 1
    10170-E barrel & outer wrapper 1
      10561-A 1-2 BSP bush 3
      10562-A mounting bracket 1
      10550-B boiler barrel 1

ITEM NO. PART NUMBER QTY.
      10552-D throatplate 1
      10554-C smokebox tubeplate 1
      10553-C backhead 1
      10551-C outer wrapper 1
    10170-E inner firebox with tubes 1
      10556-A inner firebox 1
      10559-A Fusible plug bush 1
      10557-B flue tube 15
      10563-A throatplate stay 2
      10555-B firebox tubeplate 1
    10565-A CE backing plate 1
    10560-B CE mark plate 1
  10607-A boiler dome mounting bush 1

3 10772-A chimney 1
4 M6x12 bolt 2
5 M8x30 bolt 1
6 11063-A GG Blast Pipe 1
7 10223-A blast nozzle 1
8 M3x5 button head screw 1
9 10234-B Blower pipe smokebox fitting 1
10 5-16 x 32 brass nut 1
11 5-16 x 32 union 1
12 10908-A FB smokebox blower pipe 1
13 M8x20 bolt 1
14 M8 nut 1

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:20 SHEET 2 OF 2

A3

WEIGHT: 

STATION ROAD STEAM

GENERAL GORDON STAGE 9



1
2

3

?

4

5

6

ITEM NO. PART NUMBER QTY.
1 10935-C lamp iron 1
2 M4x10 bolt 2
3 10228-C smokebox locking bar 1
4 10586-A smokebox door hinge bolt 2
5 10227-C smokebox dart 1
6 10522 smokebox outer door handle 1

7 10232-C smokebox door 1

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:5 SHEET 1 OF 1

A3

WEIGHT: 

11100 smokebox fittings

station road steam



ITEM NO. PART NUMBER QTY.
1 GG stage 9 1
2 10173-C Fusible Plug 1
3 11029-A boiler lagging 1
4 10888 backhead & grate 1

  10209-C backhead 1
  10218-B grate 1
  10302-C firebox baffle 1
  10312-D firehole door 
latch 1
  10317-F firehole door 
catch 1
  10435-B firehole door 
hinge block 2

  M5 washer 4
  M6x25 bolt 2
  M5x20 cap head screw 4
  3-16 rivet 1
  M6x20 bolt 2
  M5x50 bolt 1
  M5 nut 2
  10216-B backhead stud 2
  firehole door 1
  backhead knob 2

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:20 SHEET 1 OF 1

A3

WEIGHT: 

GG STAGE 10

station road steam



1

2

3

4

11

13

6 6

7

5

9

16

15

10 8

10
8

12

ITEM NO. PART NUMBER QTY.
1 10209-C backhead 1
2 10218-B grate 1
3 10302-C firebox baffle 1
4 10312-D firehole door latch 1
5 10317-F firehole door catch 1
6 firehole door 1
7 10435-B firehole door hinge block 2
8 M5 washer 4
9 M6x25 bolt 2
10 M5x20 cap head screw 4
11 3-16 rivet 1
12 M6x20 bolt 2
13 M5x50 bolt 1
14 M5 nut 2
15 10216-B backhead stud 2
16 backhead knob 2

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:5 SHEET 1 OF 1

A3

WEIGHT: 

10888 backhead & grate

station road steam



8

2

9

3

4

5

6

6

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:20 SHEET 1 OF 2

A3

WEIGHT: 

GENERAL GORDON STAGE 11

station road steam



ITEM NO. PART NUMBER QTY.

1 GG stage 10 1
2 11085 fountain & valves 1

  1-2 x 1-2 BSP ferrule 1
  10409-D fountain 1
  1-4 x 1-4 BSP ferrule 4
  1-4 BSP plug 3
  5-16 x 32 union 1
  steam valve body 3
  steam valve spindle 3
  regulator valve 1
  regulator handle 1
    10154-D regulator lever 1
    10196-B regulator pin 1
  1-4 BSP to 8mm union 3
  S45 3
  M6 nut 1
  1-4 BSP to 10mm union 1

3 injectors and pipework 1
  No.5 injector 2
  injector water valve handle 2
  clack valve 2
    clack body 1
    clack top nut 1
  10446 injector delivery pipe 2
    10446-B Injector delivery pipe 1
    1-4 pipe union sleeve 2

ITEM NO. PART NUMBER QTY.

    3-8 union nut 2
  LH injector steam pipe 1
  injector water valve 2
  RH injector steam pipe 1
  LH injector water pipe 1
  RH injector water pipe 1

4 cylinder steam pipes 1
  1-4 BSP to 10mm union 2
  10916-A main steam tee 1
  10912 LH cylinder steam pipe 1
  10911 RH cylinder steam pipe 1

5 10920-A GG lubricator pipe 1
6 11089-A GG main steam pipe 1
7 1-4 BSP male-female ball valve 1
8 10530 safety valve 1
9 water gauge 1

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:20 SHEET 2 OF 2

A3

WEIGHT: 

STATION ROAD STEAM

GENERAL GORDON STAGE 11



2
3

4

6

7

26

28

11

10

12

13

16

17
18

19

2022

23 29

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:20 SHEET 1 OF 2

A3

WEIGHT: 

GENERAL GORDON STAGE 12

station road steam



ITEM NO. PART NUMBER QTY.
1 GG stage 11 1
2 10266-E cylinder cladding sheet 2
3 M3x5 button head screw 10
4 10777-A boiler cladding top 1
5 10778-A boiler cladding bottom 1
6 10645-D boiler band 3
7 11021 GG cab 1

  10758-D RH cab side 1
  10774-E spectacle plate 1
  10641-C cabsheet base angle 2
  10271-A works plate 2
  10775-A outer spectacle 2
  10627-A roof rib 1
  10459-C whistle deflector 1
  10759-D LH cab side 1
  10782-B cabsheet beading 2
  10776-A inner spectacle 2
  10773-C cab roof 1
  10815-B bunker brace plate 2
  10938-A GG nameplate 2
  10953-B RH rear cab support 1

  10819-A rear cab support foot 2

  M3x12 button head screw 4
  M3 nyloc nut 4
  M4x10 bolt 26
  M4 nyloc nut 16
  10954-A LH rear cab support 1

  10666-B cab handrail boss 8
  10614-B cab handrail 4
  M4 x 10 brass csk screw 12

ITEM NO. PART NUMBER QTY.
  10684-B whistle bracket 1
  10629-B roof support bar 2
  10859-B spectacle glass 2
  10983-A dual gauge bracket 1
  M5x12 csk bolt 2
  M5 nyloc nut 2
  10987 front tank bracket 2
  10991 type 28 whistle 1

8 M6 washer 4
9 M6x12 bolt 4
10 11092 LH sandbox 1

  10795-A sandbox tank 1
  10639-A filler cap knob 1
  10797-B LH sandbox bracket 1
  10794-A sandbox base 1
  M4x10 bolt 2
  10792-B sandbox lid top 1

11 11091 RH sandbox 1
  10795-A sandbox tank 1
  10792-A sandbox lid top 1
  10639-A filler cap knob 1
  10794-A sandbox base 1
  M4x10 bolt 2
  10796-A RH sandbox bracket 1

12 11093-A sandbox link bar 1
13 10771-A dummy sander rod 1
14 M4x10 bolt 1
15 M4 nyloc nut 1
16 11094-A 3-4 BSP hose tail elbow 2
17 10933-A water tank balance pipe 1

ITEM NO. PART NUMBER QTY.
18 30 2
19 3-4 BSP plug 2
20 10647-A Steam dome mounting stud 1
21 M10 nut 1
22 10601-A dome 1
23 10652-C dummy safety valve 2
24 M8x20 bolt 2
25 10258-A pressure gauge 2
26 10989 RH water tank 1
27 10990 LH water tank 1
28 11090 GG water tank filler cap 2
29 11071-A Safety Valve Chimney 1

A A

B B

C C

D D

E E

F F

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1

DRAWN

CHK'D

APPV'D

MFG

Q.A

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN MILLIMETERS
SURFACE FINISH:
TOLERANCES:
   LINEAR:
   ANGULAR:

FINISH: DEBURR AND 
BREAK SHARP 
EDGES

NAME SIGNATURE DATE

MATERIAL:

DO NOT SCALE DRAWING REVISION

TITLE:

DWG NO.

SCALE:1:20 SHEET 2 OF 2

A3

WEIGHT: 

STATION ROAD STEAM

GENERAL GORDON STAGE 12


	Sheet1
	Drawing View1

	Sheet2
	Sheet1
	Drawing View1

	Sheet1
	Drawing View1

	Sheet2
	Sheet1
	Drawing View2

	Sheet1
	Drawing View1
	Detail View B (1 : 3)

	Sheet2
	Sheet1
	Drawing View1

	Sheet1
	Drawing View1

	Sheet2
	Sheet1
	Drawing View1

	Sheet1
	Drawing View1

	Sheet2
	Sheet1
	Drawing View1

	Sheet1
	Drawing View1

	Sheet1
	Drawing View1

	Sheet2
	Sheet1
	Drawing View1

	Sheet1
	Drawing View1

	Sheet1
	Drawing View1
	Detail View A (1 : 2)

	Sheet2
	Sheet1
	Drawing View1

	Sheet1
	Drawing View1

	Sheet1
	Drawing View1
	Detail View A (1 : 3.5)

	Sheet1
	Drawing View1

	Sheet1
	Drawing View1

	Sheet2
	Sheet1
	Drawing View1

	Sheet1
	Drawing View1

	Sheet1
	Drawing View1

	Sheet1
	Drawing View1

	Sheet2
	Sheet1
	Drawing View1

	Sheet2

